

Guidance for prescribers in primary care- medication for fertility treatment

Items requested as part of fertility treatment, should be prescribed, and supplied by the specialist clinic, as per their policy for both male and female fertility treatment. These items should not be prescribed in primary care for this purpose.

Items that may be required as part of fertility treatment include:

Cetrotide 0.25mg
Clexane 20mg
Clexane 40mg
Clomid 50mg tablet
Cyclogest 400mg pessary (for 15)
Doxycycline 8 tablets
Elleste (Oestrodial) 2mg x 84 tablets
Evorel 100mg patch
Fostimon 75 IU
Fostimon 150 IU
Fyremadel 0.25mg
Gonasi 5000iu
Inhixa 40mg
Lubion 25mg vial
Menopur 1200 IU
Menopur 600 IU
Menopur 75 IU
Meriofert 75iu
Meriofert 150iu
Metformin 500mg x 28 tabs
Norethisterone 30 tablets
Oestradiol 2mg x84 tablet pack (e.g. Progynova/Elleste)
Ovaleap 300iu
Ovaleap 450iu
Ovaleap 900iu
Ovitrelle 6500 IU
Prednisolone 5mg x 28
Suprecur 5.5ml
Testogel pump 88g
Utrogestan 200mg x 21 box

Further information regarding fertility and reproduction treatment and pricing can be found on the Centre for Reproduction and Gynaecology Wales and West [CRGW – IVF Treatment Provider](#) website.

Medication-CRGW. Centre for Reproduction and Gynaecology Wales and West. 2021. Accessed 3 December 2021. Available from: [Medication – CRGW](#)